



TEST REPORT

DATE: 08-29-2022

Page 1 of 1

TEST NUMBER: 0289258

CLIENT	SuZhou Tuntex Fiber & Carpet Company
---------------	--------------------------------------

TEST METHOD CONDUCTED	ASTM D6962 German Roll Chair - Standard Practice for Operation of a Roller Chair Tester for Pile Yarn Floor Coverings
------------------------------	---



DESCRIPTION OF TEST SAMPLE	
IDENTIFICATION	Nylon Carpet Tiles with LuxCushion
CONSTRUCTION	Multi-Level Loop Pile
BACKING	LuxCushion (High Density Nylon)

GENERAL PRINCIPLE

The carpet test specimen is secured to a table with the pile surface exposed and is subjected to the action of three castors which produce an eccentric turning motion under a weighted roller chair device that moves across the test specimen for a specified number of cycles.

TEST RESULTS

NUMBER OF CYCLES	APPEARANCE RATING
20,000	3.0

APPEARANCE RATING KEY	
5	Excellent: No change or negligible change
4	Good: Slight change
3	Fair: Noticeable wear pattern
2	Poor: Loss of texture and thickness
1	Very Poor: Severe, generally considered unacceptable

APPROVED BY:

This report is provided for the exclusive use of the client to whom it is addressed. It may be used in its entirety to gain product acceptance from duly constituted authorities. This report applies only to those samples tested and is not necessarily indicative of apparently identical of similar products. This report, or the name of Professional Testing Laboratory Inc. shall not be used under any circumstance in advertising to the general public.